
For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



Parts List
Qty.
 1
 1
 1
 1
 1
 2
 1
 3
 3
 2
 2
 1
 1
 1
 1

Description
Trimmer  Brkt.
PVC Cover-Brkt.
Bracket Lid
C-Bracket
Spring, Brkt.
PVC Cover-C-Brkt.
Grip Bracket
Single T-Nut
5/16-18x3/4" Bolt
5/16" Flat Washer
5/16" Lock Washer
1/4-20x1" Bolt
1/4" Flat Washer
1/4" Lock Washer
1/4" Nut

Mfr. Part #
102115
102150
102114
102121
102122
102149
102156
102147

Husq. Part #
531 03 07-97
531 03 07-98
531 03 07-99
531 03 08-02
531 03 08-01
531 03 08-03
531 03 08-04
531 03 07-96

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


